Q&A Session for Collecting Cancer Data: Pharynx
Thursday, November 5, 2015

________________________________________________________________

Q: I had thought I had read that unless a pathologist had reviewed the tissue and said that it was or was not associated w a previous diagnosis that you applied the rules.  You could not just take a physician statement? 

A: That would be if the second tumor was in the same primary site as the first.  Also, a metastatic tumor is different than a new tumor not described as metastatic.
________________________________________________________________

Q: Jim - so if MP/H Exercise 1 (slide 33) was posterior wall of epiglottis, would we assign c32.1??

A: Yes.  It would which would make this a second primary per rule M7.
________________________________________________________________

Q: What’s the rationale for HPV being a risk factor but HPV positive status portends a better outcome? 

A: From what I understand, the histology of tumors related to HPV are not as aggressive as those not related to HPV.

________________________________________________________________

Q: Are the required numbers of nodes which must be removed in order for path staging to apply for N categories? 

A: ON page 43 of the AJCC manual it states “For pN, a selective neck dissection will ordinarily include 6 or more lymph nodes and a radical or modified radical neck dissection will ordinarily include 10 or more lymph nodes.”  I think this statement is meant to be a guideline for physicians.  I don’t think it was meant to be a definition for assigning the pN.  Unless stated otherwise, removal of a single lymph node is enough to assign the pN.
________________________________________________________________

Q: For pop quiz page 22 - if they don't do surgery - what would your path T be?  Blank or Tx? 
Cross sectional imaging shows a 3cm tumor located in the post-cricoid region of the hypopharynx. The tumor extends into the esophagus and thyroid cartilage.
A:  Since they didn’t remove the primary tumor, the pT would be blank.
________________________________________________________________

Q: For the staging example would SSF9 = 020 based on Note 4 where extranodal extension is only in the final so code as microscopic? 

A: Because our example doesn’t state if this is from the microscopic or macroscopic portion of the pathology report we believe the best code for SSF9 would be 040. 
________________________________________________________________

Q: Why wouldn't N be blank if no nodes removed? If no nodes removed pathologic criteria for N not met.

A: If rules for classification for the T have been met then the N would be X or a valid value.  If rules for the T have not been met the N would be blank...even if the rules for N have been met.

Q: Is this the rule for all sites or just this site? 

A: That is a general rule.‑According to the AJCC Manual pg 10 Table 1.6 N classification rules it states “Pathologic assessment of the primary tumor (pT) is necessary to assign pathologic assessment of nodes (pN) except with unknown primary (T0).  IF pathologic T (pT) is available, then any microscopic evaluation of nodes is pN.  
________________________________________________________________
Q: Is salvage therapy/surgery considered 1st or 2nd course tx? 

A: This is a response from one of our participants: If "salvage" treatment is planned as a contingency to the success of the selected treatment and that treatment fails, it is considered first course treatment. If it's done for recurrence, it's subsequent treatment.
http://cancerbulletin.facs.org/forums/forum/fords-national-cancer-data-base/fords/first-course-of-treatment/surgery/56284-salvage-surgery-larynx 
________________________________________________________________

Q: I have found that many of the chapters don't clearly state that removal of lymph nodes are required for pathologic staging (P. 44  for hypopharynx don't state it's required; p. 405 in corpus uteri chapter states removal of lymph nodes "strongly advocated"

A: I think that unless it specifically states that you don't need lymph nodes for the pN, then you would defer to the general rules on page 11 that indicate surgical removal of at least one lymph nodes is required.
________________________________________________________________

Q: In these sites where it is not definitively stated that removal of lymph nodes is required, would you document NX if no lymph nodes removed? Can you derive a pathologic stage in these cases if  no clear statement saying resected lymph nodes required?

A: There may be exceptions, but the general rule would be based on whether the rules for the T have been met. If yes, then N would be X.  If no, leave both the T and N blank.
________________________________________________________________

Q: We are having our state training meeting next week. Where in the general rules does it state you use NX if you have pT when no nodes removed?

A: See the AJCC Curriculum and various Canswer forum posts
http://cancerbulletin.facs.org/forums/forum/ajcc-tnm-staging/ajcc-registrar-education-presentations/explaining-blanks-and-x-ambiguous-terminology-and-support-for-ajcc-staging/59650-clarification-on-coding-pnx-when-no-lns-are-removed-during-surgery 
________________________________________________________________
Q: case one - there is more specific info in the rad tx information regarding the LN's - could you not use that info to be more specific with LN code - 220? 

A:  Based on the statement in the HNP about the jugulodigastric lymph nodes, code 220 would be appropriate.  One the thing to remember is that just because they radiate lymph nodes doesn’t mean they are involved.
________________________________________________________________
Q: Case Scenario 1 for SSF 10 Note 2 states to record the HPV based on pathologic specimens. This HPV was not from the pathologic specimen as it was given before the biopsy so would you code as 999? 

A: Yes you are correct
________________________________________________________________

Q: According to the manual is that HPV positive testing should be done on the tumor? The way it is stated in the example that is not clear.

A: You are correct HPV testing needs to be done on the tumor specimen or a metastatic site.  Our example simply stated that the patient was positive for HPV. So we could not use that information to code SSF 10  
________________________________________________________________

Q: Case 1, SSF 10: Note 2 states record results of HPV testing performed on path specimen. This case was history of HPV and not testing on the path specimen so why 070? 

A:  We have corrected our answer.  It should be coded 999.  
________________________________________________________________

Q: Why is scope of nodes 00?  Lymph node was biopsied? 

A: We have corrected our answer for Case Scenario 1.  It is changed to 01.  
________________________________________________________________

Q: Wouldn’t you grade the tumor from the most representative specimen? 

A: No from the one with the highest grade. See the Instructions for Coding Grade for 2014+ 
http://seer.cancer.gov/tools/grade/

________________________________________________________________

Q: What mechanism is created for protection or improved prognosis in HPV positive patients? 

A: Good question. I believe there is now an HPV vaccine.  Does anyone else know? 
________________________________________________________________

Q: I guess I did not realize the HPV status needs to come from the tumor.  If the chart states the patient is HPV positive is it not recorded unless you know it comes from the tumor?  Is this on the pathology report? 

A: See note 2 for ssf 10.  It can be from the primary tumor or from a metastatic site including lymph nodes. According to CAP Protocol it is listed on the pathology report as Ancillary studies and is only required for Oropharynx (p16, HPV) and Nasopharynx (EBV).  
________________________________________________________________

Q: It was possibly Level IV. Possibly in not a positive ambiguous term for CS

A: Correct.  I wonder if that will change when we drop the other CS variables.  Ambiguous terminology rules are different for CS and AJCC TNM.  We will send this to the standard setters for involvement.
________________________________________________________________

Q: Question if Hydroxurea is used for TX, not of Head and neck, but general, it is a synonym of ABVD. Does that then mean it is multi agent? 

A: Hydroxyurea (Hydroxycarbamide) is a single agent chemotherapy. SEER Rx has it listed in 11 different regimens, but ABVD is not one of them.
________________________________________________________________

Q: I case scenario 1 the fna of the lymph node would be coded to the scope of regional nodes.  Wouldn’t this mean meant the surgery/systemic sequence should be a 3 (systemic treatment following surgery)? 

A: You are correct. Surgery/systemic sequence or surgery/radiation includes surgery of primary site, scope of regional lymph nodes, and surgical procedures of other site!  Good catch.
________________________________________________________________

Q: Case 2 - For SSF1 can you use the clinical size of 2.3 cm for the largest lymph node, since the CS instruction says to code the largest LN measured clinically or pathologically?

A: The note for SSF 1 is not very clear.  What you have to account for is the interrelation between the various CS data items.  In case 2 CS LN Eval was a 3 indicating that CS LN’s was based on pathologically removed lymph nodes.  That means the algorithm will generate a path N.  SSF 1 is used to calculate the N category. Since the algorithm is going to generate a path N, SSF 1 should be based on the pathologic size.  In this case the clinical size is larger than pathologic size.  Not large enough to change the N category, but in other situations it could make a difference.  When we move away from CS, SSF 1 will be used to help justify the AJCC N category.  At this point, I would use the pathologic size if you have enough information to assign a pN.  If the pN cannot be assigned but the cN can be assigned I would go with the clinical size.  If neither the pN nor the cN can be assigned, I would use the pathologic size.

This is a topic that will need to be vetted by the standard setters and the recommendation above may change.  However, I think it is safe to proceed based on these recommendation until you get further instructions.
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